—— AV,
1 v | Bed.
l RA A b

i : _.;"\“\\\}_':/{/'I/-’; A th @A A
ﬂ g = EFRE A
U7, flaccirA CNAS
it P s o
212711110052

7 RN A N, VRN
s A T Sital ! i 7 N B
B £20274E09 4 05H

TESTING
, R v CNAS L2851
e

ke % 4l &

TEST REPORT

PR AR

Sample Name

RIEHRANL:

Client’s Unit

LIS 5

Test Type

W% 4 4 2 OB R OB

XI' AN Inspection and Testing Institution for Fiber and Textile



TE P

1. e “EAsE e e Jesk.

SETMR AR TR IS R T R

et camdl . k. e AN o

RO

5. ZEICKRUSSORER, BT BRCESES I 2 Hk =R,
SWIAE, WA aghisss, RSP AT ae.

6.  ZAERSIONKFE T

7. RGN, MTREeE Bz HLHN, £
FERT SR G SR P Y, MBS 1 IR AESS BLOGHE I -

8. FEHBLWINH A N A S PR TR

= W e

Huhik: 192 S5 TR AR TR DX FH /%198
HLi%: 029-81779500

f:34: 029-81779518

B Zhi: 710068

E—-mail : xaxjs@ 126.com




g aEgAaRBERR N

Xi'an Inspection and Testing Institution for Fiber and Textile

A A

TEST REPORT
;ﬁ?ﬁﬁ!ﬁ No. F25001491 - S 35 > U i |
o i et LA S A
Eam Lk RO 2025-06-27
Client Application Date
P44 B . 2 PR

Sample Name Fﬁ% A FF% Sample Quantity L4
e | M (EFE: #}L,m Z2). At (&

ST KA % RS e

ﬁ:mj‘::f‘rc{frty #: AR, E #““h g‘f FHORAE Scalfj Eijqj;e State HH
Trade Mark m:{'% Specification /
i 4%/ B / HE/ RS / -
” Grade Raw NO. \
h s o 1 S L=, L‘_!
s GB31701 B % ikt GB/T 318882015 ’
f& Safe Type Operative Norm
g GRRAER | kg 2 IESL M 100%; MAHE . ZAH-44: 100%
Fiber Content
Label Info.
o nTE ST LA FHAURA T3]
anufacturer/Agent

I H of e A, P RS pH A, 7T 2 WRECE 35 A M At Frok, K & 5 B BT

Test Items 'ﬁ_éaqz lﬁ'ﬁﬁkff‘:ﬁ' @-‘f'g; ﬁ%lﬁ@gﬁ ‘E“]‘f!\?%ﬂ ?Lifi
B A
EES GB/T 31888-2015
Test Ref
B 3 202547 H 10 F % 202547 A 17 F
Test Time
% FAE S B AT B A A GBfT 21888-2015 AR fr 2K, Sro-ik 4L AT i
A~ GB 317012015 # ,L BEZK, rwm
g
5 SRAR: 2025
ancl;mion Issued Date k. {{\’:Il xﬁ{‘ {!i ¥ = Ire | 3
& E | gt ke A EH -
Remarks 4'

o, BT T T IS P

Approved By u},,p:.md By Edited By



[l o T A A =

Hi'an Inenection and Testing Inetiiution for Fiber and Textile  EXGEmRE
B A oo
ABL LA A8 -
TEST REPORT

EHHEE No. F25001491 2500 % 2 B
St LA oA T P T T R ng gt;.‘ L~ 4 SEOIN L A W Fe vET 2{}‘ lﬁi
£ A JEEbRi: ey |PRIEERE L% FEA TR B4 3 e
247 s

- %T- ﬁ‘i ’g“igf %% ’ﬁ‘ /ﬁ‘\

FZ/T 01057 2.2007
1 St ., B3 FZ/T 010587 32007 BEER 4R 100

' [ i s
FA/T 01057 4-2007

FarE R 100

FZ/T 01057.3-2007

3 P A b
FZIT 01057.4.2007 s

4525 100

39

AthE. ZH#

-
<%
e
27
fs
&
o2

ShFEER R
= | FEEe GB/T 2912.1-2009 | ma/kg] <75 Ml Ravd | e
(kY 20)

GB/T 7573-2009 SME@AL 6.5
= | pHAA ERAH AALATE ] 1 | 4.0~85 AR 6.1 At 6
pid

T RS

W) T 17592-202 - s
AT -

1l agrmex <20 A R e
(MR AL 5)
SR+ T

2| BEERE <20 Hh Al N4

(MRS 5)

SR AT + PR
3 4 S -AR T R <30 H S e
(MEAEIR 5)

S &+ A
4 | 2B <20 A Rl e
CRRARIR2G 5)

- E A+ ARG

5 | BAAMATER <20 B ki N
(REARIE S 5)
Sl + MATE

6§ S-BfI-AT IR 20 AL Ak A

(AR 5)
SherdEr + R A&

- 2 o -y dabo, k2R L), rh A
7 A B R 220 AL Aednt ig Ay

CRUEARIR Y 55

EREN.  2025-07-28




o 44 g AR BN

Xi‘an Inspection and Testing institution for Fiber and Textile

T T
oW w6

TEST REPORT

@

Aew b L 4B,
A

Sefeddt - AR
A y - A - -;g" 1N L
o L i S e Al - Iz soart, o
¥ g rAY) A AT Hi A
Y O
(o fETR

14 3 £ i
e R a1 o+ R iE
s T Tl - by Lo 1h p
14; ERR DTN g o i Sy “. 2} T N AT T
{ b F T
. xeke
11 <20 e

e T WL stk dadd + i
R e W AR A <70 £,k I £ o
iz - :
13 <70

14 =20 5

15 =M s

34 <70 e
;

17 <20 e

5 g Al

i =20 b
1 i

2025-07-28



W
o
SS

-

A
¥Mi'an Inspection and Testing
w %ﬁ
TEST REPORT

FALRSE  No. F25001491 HASHH 4

crrrll e ) LA 2 SN i S B o i [’i 'E:ij' L= wlle TErs v L... % Al O 1 Lo P =) A
B 52 ST R PRAEEE R & A 3 Pl 156 45 5 e
LT eIy

T+ N
20 | 2.45-= 9 SR <2{) #h Rdbd o
(ARG 59

r

| St A+ GG
21 | AREAL Pt =20 iyt e
(ARG 5)

N T2 T 1 U TR S

e iy S RO
_—— AT e ¥ L v 1] LB
27 1 A-RAMAEE <20 H A A

13

CRUEARIR A 5)
ShAk et + Atk
23 2.4-= ‘?J&,ﬁ.}}' <20 e 7«3{-_\%&& /ﬁ‘{?‘
(AT IAIR A 5 )
IR b
# | 26-=F AR <20 e A e
CRIEARIRA 5)

7ok, S
il “ﬁ('ﬁtuifi‘ﬁb N 45
Ehshek). @R il
ek, FHIEAE

A FER GB 18401-2010 !

%

A AR EEE GB/T 5713-2013 2

‘
=
“Shr

AL S §

1 T &, ﬁ::zif R ziﬁ’a{ 43 A
B %;é::>3 [{ﬂ'l" N 4‘5
M ST N

2 & R, = 54\45};@7?’%' 4"5 ?t}{}'

':‘,}} = ?:-- " ? R i
ai A @ 45

| HEFTHT G AL | GB/T 3922-2013 5 A

S EaE 4-5 -

i Ej’i:éa ’?:-SZJ-'-I- . - 'f‘A
= MAEdmH: 4-5 i
B #zs
MER TR Y I 4-5
2 & & Jz3-4 T Fuees
- FF@mEt 4-5
B 423 t
A | EmEGTATEEE | GBT3522-2013 2% e

b

BRBEW: 2025-07-28




o b & oW A R -
@ﬁig%é‘%éﬁggm&i%ﬁ%%ﬁﬁ
¥i'an inspection and Testing institution for Fiber and Textile

ez 2 ¥

L Tids 313 e
SN 37 i e

TEST REPORT

No. 725001491 AN
[N N L ] B T 224 : B £% Ee }-‘{Ljiﬂ
[ o S FT R ah e AR A Sl o2
ks 'gif L

I Stk -5 I
B " - '\ |
AtEtl 45
B | sk Ete 408
2 o & Rk -

GB/T 3921-2008 7

; 5 h
??f.J 45 o

AL

, s EL 45
1 o i‘_‘:J _"_J""? L /j a
@At 4-5 e
y gt 4-5
2 & >3-4 e e
e M@ At 4.8 =
- TS ALY 7% A
GR/T 3020-2008 5, 4
A 48
L I = 22 11
. AR S e
i FE o4 . P
LA %
2 REE A

B B el

FA i

edr e 2025.07-28






